GENERAL INFORMATION

Indexes j

~  This Parts Catalog is arranged for easy
identification of; Genuine CASE Service

Parts, An alphabeﬁical index is provided at |

the front of this Catalog to locate the major
groups or assemblies A numerical index at
the rear of the Catalog gives the part num-

bers and the pages on 9wh10h they are de- -

scribed. ’,
. |

Illustratlon}s

All" parts are illustrated in "Exploded
Views" whmh;show the individual parts in
their normal {'elatlonsth to each other, Re-
ference numbers are used in the illustra-
tions. These numbers correspond tothose in

the "Reference Number' column and are fol--

lowed by thBﬁ part ntunber, description and
quantity requ:red

f v L. -

‘Orders

Orders shouldplainly specify correct part
nurnber, full descrlptlon quantity requi uired,
machme model and engine model, machine
and engine serial numbers, method of ship-

ment and shipping address. - - 2

Changes . :

* When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will he
advanced : .

It is .imperative that revised Parts Book
pages be inserted. into their respective
Parts Books as soon as received. Failure
‘to do so will lead to confusion and defeat the
purpose of the hook,

, Indented Bescr:ptlon

Indented parts in the descriptive list are a part of the preeedlng aSsembly‘ or sub-assembly,
The quantity shown in the "Number Required" column is the number of parts used,on a ma-
chine except where parts aré‘indented in descriptive list, In this case the quantlty shown is the

number requlred for the precedlng assembly QI‘ sub- assembly . E
REF. P'A-RT NO. ~ DESCRIPTION
A bB5159 CYLINDER ASSY - rear steering .. 7. ...
28 A D6208 "T"--- SOCKET ASSY -rearcylinder . ... ..........= -
29 A 55956 " PLUG - adjusting, socket assy . .. ... .. SR '
30 A - 55957 ° SEAT,- socketball, . ... ............"
° 31 A 56210 SPRING - socket . . . ... ...... ... .. =
32. A 56209 SEAT -socketspring ., ., ...
33 G 45175 CLA.MP ASSY -socketassy............... 0. ...
16- 836 BOLT -1/2" x 2-1/4" N.F.hex
34 132- 104 /;yPIN - cotter, 3/16" x 3" &, ... .......
30 A 55889 STUD - ball,socket & cylmder ... \
36 13- 410 .~ _BOLT- 1/4" x 5/8" N.C.hex. .. ..~ . ... i

37 92- 4%/ ‘ LOCKWASHER - 1/4"SAE .. ... ... vuiannu... _

#

Terms "Right Hand" and '

) "nght P/il” and "Left Hand" sides of this machine ar determlned by stand:,ng at the rear
of the uga.t and facing in the d1rect10n of forward travel. -

)‘? - " Y
-‘ﬁ’ I

* - — ~

CASE 120 GARDEN T

£

>

ACTOR

e ST

TRACTOR MODEL AND . | -

SERIAL NUMBER- -

"ENG/INE-' MODEL, SERIAL AND
_SPECIFICATION NUMBER -

t
-

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

/
120 TRAC'I;OR

*

‘K241 A Engine

numbers o
the des
hers,

ts noled here and Listed 1n

; T INE Lo Courrett Serial numn-
vogarts adont:

+will e assured




. REF.PART NO.
KOA235100
129- 409
KOA 536
NSS
70090
NSS
131
18
512

A

T 1717-
" 192-
|195-
10l

C 120M1
C 10872

92- - 5
61-, 510

L= 3 el

.
e N T -

KO 275341

’ Printed in U.S. A,

P

{ | I ‘
AIR CLEANER'
f; - iﬁ iy ff ‘

- " DESCRIPTION / .
AAIR CLEANER ASSY™ [+ /r oo vess e

NUT - wing, 3/8" N.C/J» = o/« - - - o

WA@HER ~ copper * -“,’- B

COVER -/air cleaner *f= ~- ¢ vven

'ELEMENT - air cleaner=® «+« -« -«
© BASE - air cleaner/* * ** ¢+ = s
SCREW - fl'u,.hd. 10-’32 X 1/2” ....... e e e

LOCKWASHER - 3/16" * + -+ v+ ncx -
WASHER -," pla_in, 3/1'6“ SAE* - * - l

GASKE"_I‘_-,{ air horn /= * * v v e
EXHAUST SYSTEM °

. , ,
MUFFLER - exhaust « . .- .. -
GASKET - exhanstpad . . .oo0.v......

.........................

.......

e




J . | . S B E L :
b ;' | ! : R | ,
< . CASE 120 GARDEN TRACTOR ' . | . 72 . /
- ; . o - v L ' | '
H " P : Lo - o ' ‘
R CRANKCASE BREATHER- | -
£ |\ ! ,." o | \\7': N K i )
REF, PART NO, *  _DESCRIPTION . R REQ'D ‘
1 - 25- 104 NUT - 1/4" NLC, hex e v v e nvneinnn Moo iig |
3 92- 4 LOCKWASHER - 1/4" SAE « « + . . . Cee e N A
- d' KO 275220  STUD - VAIVE COVer~ 't « st v Favnovnoummvunonansat ]
4 KO 275143 COVER - valve -« -« .. B .1
.5! KO 231032 . SEAL - breather ... .. L e al
- - & KO 235048 GASKET - valye COVEr - -« -« tvvuliiiiuneninne ', \'
-7 KO 235118 = 'FILTER - breather -+ « « - 0fevvunnniigenive ...l g
8 KO 235117 '~ BAFFLE - breather \\%1
9] KO 235047 - REED - breather < -« ...« il afe e .1 >
10 KO 235631 PLATE - Dreather 1+« co v v v v v v v amnenens Nbe o nlensnnn]
11 KO 2"?5144 GASKET - valve cover- .:'...[\..1
» ) , ) , ) [ ="_\ F . ‘
. .,’ 120 CAMSHAFT AND VALQ'ES . \ T
14 XO 235626  VALVE - exhaust - - - - - - - T K
"13 KO 235008 VALVE - intake + -~ + -+« B ‘
~16 KO 230170-5 INSERT - exhaust valve seat .+« . ¢+ .. ., . e .
"17\ KO 235007-S GUIPE - valve - « - - - e e e C
IKO 235011 SEAT - valve Spring « « + « '« « v o e e v v ot . .
KO 235010 SPRING - yalve - - - - - IR “en
KO 230011 ~ RETAINER - valve spring-+ « + « 3.
KO. 240013 LOCK - valve retainer +........
K0A235327 LIFTER AS8Y .. - .- e e
N8§: . SCREW - tappet adjusting ...
{ Nssi ., \' LIFTER = valve - - - - o v 000 e
© ' KOA235646 - CAMSHAFT ASSY -+ .- -:... e ."
KO 275066  SBACER - camshaft, .005"% . . . . : i L JUAR,
KO 275067 . SPACER -.camshaft, ,010": . . . 3 ol “UAR
KO 235053. PIN - camshaft « - s e o v Se e ecnn o ; ‘

KO '232770. ™~ SPRING - actuating «.o .« eos ..
KO 230265-8 INSERT - intake valve seat ....
oo ) 4 - '

3
.

......

N




. a

120 CRANKSHAFT,PISTON — CON

" REF, PART NO.

1 NSS
2 KO 235287
3 NSs'
4 NSS
5 NSS
6 KOA235611
7 KO 235004
8 KO 235572
9 NSS
10 KOA235139
11 KO 235003
12 KOX 22-35
13 KO 235526
14  Nss ¢
15 KOA235569
‘15  KOA235571
15 KOA235616
16 KO 235288
16 KO 235289
16 KO 235290
17 KO 235573
18 , KOA235139-10
19 KOX 379-6
20 40035 |
21 W' 5063-8
22- KOA235711
23  KOX 366-1
24 KOX 271-30
25 KOX 2571
26 KOX 119J‘15
{

CASE 120 GARDEN'_TRABTO/I,Q‘
7

i

DESCRIPTION ,
PISTON AND ROD ASSY. (Std, ‘sizg): - <+ ++ov-o--
. RING SET - piston (for oversize see item 16)* - -
RING - top compression =« + - -
RING - 2nd compression (incl, jexpander): .« - -
RING - oil (incl. expander) * * :
PISTON ASSY (for oversize see item 15) -+ » »
RETAINER - pistonptn **+*+ -«
-_P]N-piston""""""-" ..... L

4« s 5 ou . " s e

“ % e s 0 0 a'e
3

"PISTON""""';"" ........ P

!
NECTING ROD

REQ'D

.a-'oa-l

'."...-.-1

.......-.;/
..... I |
. ll.---l"
P iaee e veq
T rereeag,

|¢.--oo--1

ci----nl

CONNECTING ROD ASSY (for undersize see item 18) - - - - 1
' WASHER - special *.» - - - R

| LOCKWASHER =/'*++ ¢ ...._..'.-....“.....-.....*.2 )
|SCREW - cap, connecting rod * * *++ - - - feaneone. -.2
{ROD ~ connecting = - * * * AL protees v e
PISTON ASSY - .010" oversize* * - - - AR RS
PISTON ASSY - .020" oversize= =~ ¢+ s vancunny
PISTON ASSY - .030" oversize =~ ~=+ o ofrvrerrragine.y
RING SET - piston .010" gversize-* - - - - Trereaaa.. Peea
/RING SET - piston .020" oversize=* - - - - - FAREERE R |
RING SET - piston .030" oversiZe® * =« ++ st e vesaevas a1
PIN - piston, _qoﬁn oversize *cr e e R R I |
CONNECTING ROD ASSY. - .010" undersize: * - » ==+~ - |
QOIL SEAL - crankshaft rear. * > -+ - « AR R RN ¢ e 8 a4 e, 1
BEARING:- crankshaft ball .-+ - »« - % ... R R RER
KEY - 1/4" square x 3/4!'(pump cplg)« + « <+« ==~ - - IR
CRANKSHAFT + - = s == s s vo ot ssecaitenrsnsassnecnens -1
KEY ~ flat 1/4" x 3/16" x 1-3/4" (flywheel} =« s« e v oo v uva.a. 1
OIL SEAL - crankshaft front - -+ « «.cio o - v v 0 o & S e b b e e 1
WASHER - 3/4"+ ¢ v s s n e et oinnrunnas ce sy .1

. NUT - special Marsden 3/4" NF+ « =« - - « - R R T ET PR

; ’ ‘1.
: - v
\ e
13
‘r ]
v ! !
7
4
December 1972:
]




1

7 - , 4 + } , .
X '\”q' ! - 1 | r » |
2
i; : i ' '
Lo CASE 120 GARDEN TRACTOR Lh I
. (/] 3, . ‘ * , . H “d - ) ) . ' , // .
Y ' ! ! ' —_ -
7 120 ENGINE BLOCK AND ATTACHING PARTS T ,
REF., PART NO., DESCRIPTION a \RE D
1 KO 271077 BOLT - cyl. hd. (length 2-1/4") = » «c e e e v /oo ovL . s~ .
2 KO 235175 BOLT - cyl. hd. (length 2-1/2") **+vereccveneecen. oy TTe—
3 KO 270889 WASHER - cyl. hd, bolt™ ***+ ==« Y RS R ™ -
4 Kozasﬁss HEAD_cynnder..-..-..a---..-'-.;-’-.----o- ----- t -
5 .KO 235810 GASKET-head' ..... 5 8 e s s e s ',.‘I' o Terrreaesay i
3] KOA235747 DIPSTICK ASSY. L ..’/. R R R I 1 - ,,-'
7 KOAZ238303 BLOCK ASSY - cyl., short (incl. crankshaft, rod assy ’ T
s governor, camshaft, valves, bearings andﬁ‘plate) LRI |
8  KOA235737 BLOCK ASSY - cyl., stripped (Std, bore) = *» -+« - - - s /
9 KO 230170-8 7 INSERT - exhaust valve <+ * << eee- iy .
10 KO 235007-S . _ GUIDE - valve * - - " - S R R )
11 KO 235125-3 - SHAFT ~ stub, govérngr* - »« + <« ¢ +oiieivuenniialng v
12 KOX 293-4 BEARING - needle, governor shaft: - - - - T e | o
13 41- 18 . PLUG—expansiou“"""""';"""""' ....... e 1 ’
14 ° "113- 206 BOLT - 3/8"x 7/8" N.C. hexplated =« - <++*+ s «-unvrn I
15 192- 21 LOCKWASHER - 3/8" SAE plated * - - - =« * - rereee T g
18 KO 235025 GASKET -~ camshaft cover <« r*fee - Trre e !
17 KO 235026 . ' COVER - camshaft gear ** "' *j**scc-=-n" Ceeeeeeee N VA
18 192- 19 . LOCKWASHER - 1/4"plated ***:prcer =" reere ey
w19 . '113- 8 BOLT - 1/4" x 1/2" UNC, plated , */* =+ + s+ -reerevren.. .4y
20 Igo 235353 G{XSKET—‘O]'.I pan * ;e F’..,....-... T R I 1 -
23 KO 235950 BASE - il pan "ttt L e e /,/ . 1 P
24 192- 21, .- LOCKWASHEB-a/B"plated---f‘------»--‘-\----.--/-----°-4.- -
25 115- , 204. BOLT - 3/8" x 1" N.C, hex plated ==~ - .- A ce 4 P
26 221-. 72 PLUG - pipe, 1/4" sq. [ .f; ...... ceee \ |
27 . KOX-379-6 OIL SEAL - crankshaftrear ~f* -+~ - e e e, KRR - :
28 - 40035 BEARING - crankshaft'ball = /f =« or v v weeeenbeneenig ' {
29 KO, 235757 GASKET - shim, bearing plate] .0107" - - - - - “ e \ Peeee g
/30 205- 27 PLUG - button, timing hole/: 7+ =« e+« - - - - - R R T ' k
731 KO 235062 PLATE - bearing -/ = * 1o/ sjo='e s s v o v A e ,
P 32 192- 21 LOCKWASHER - ;/SH pla’ted,-"‘ veraan ‘,‘ ', PR N e 4 /
o 33 . 113- 207 . BOLT- 3/8"x1L".N.C. plated « =« - -~ AR ARSI I ;
T . 34 KOX 271-30  OIL SEAIL/- crankshaft'fronf = « - =1+« <"« »« A R :
+ 35" KO 235818 , FLYWHEEL v **/ccccfree oo de i ehnmely )
36 195-545 WASHER - special, plated I ST
37 ROX 119-16  NUT - special Mapsden: « [« 7 ¥+« s - s o/t s fhe e e eecvnny
T 38 KO 235954 SHAFT - frt. driye stub =7 <+ "7 w0 SRR ~-l
39 192~ . 21 -LOCKWASHER -'3/8" SAE,plated =™ « +.<+ = = =7+’ seeen g,
40, [113- 208 " BOLT - 3/8" x/1-1/4" N,C. hex' sy« s s rcseneecnevvens g
41 W 5063-S KEY - 1/4" sq. x 3/4™+ -’f- "o ./;5{ .......... e -1
i - " ) . / // 'J‘ s o ) "’ ‘
- :,,‘ : / P /f //' - ' i
/ ENGINE GASKEY AND SEAL KIT
' 45 KO 235417 KIT - engine gaskef andseal - . ... ... .o uueninn . el :
7 .46 KOX271-30 " SEAL -crankshaft frontoil. . ... ... iv. ... 1
' 47 KOX 379-6 "SEAL‘- crankshait rear oil ... .... Cierd e, 1,
48 * B 59393 GASKET -fuel strainer bowl. .. ............ e 1,
49 KO 220174 GASKET breaker COVEr « « ./ivvoveernnuaennnenns, 1,
50 KO 231032 SEAL< breather . 7. .. .../ L Ll 1
© 51 KO 235048 . GASKET ~ valve cover . .o . . v v v nennen e ennn. 2
‘52 KO 235025 .° .‘GASKET ~camshaft gear cover . . ... .ol A U
53 KO 235353 ° + GASKET - oil pan}f ........... et r et e IS |
54 KO 235757 .-/  GASKET - shim, bearing plate .010". . . . vvvn v ew.. d. .6
55  KO_235810, / GASKET -cyl. hedd .. .......... ey AR
. __56-"A 72108~ GASKET - fuel pimp flange . ........ Y S
=TT A 72100 > GASKET - carburetor flange « « « v« oo e v v v v v ennn s KRS |
58 KO 275341 GASKET - carburetor air horn - . .. .o .. .ovuann y../. e el :
Printed in U. 5, A| : Decembetr 1972 .
P / L /
e /'.P- - '/f ’ 'i - ) 1j



;! CASE 120 GARDEN TRACTOR
;,,',}l“.» PR

o ‘r

”

Printed in U, 8, A.

’

*

¥ . .
BAFFLES, SHROUDS AND CLUTCH (PULLEY
+n =" " REF. PART NO, DESCRIPTION~—, - . 7 REQD
o 1 ¢, 10482 DEFLECTOR =~ engine air +» e oo v o vt nn v v uesnnvennnn. 1
2 192- 19 LOCKWASHER - 1/4", plated » + »% s+ = = 2 » e e e 2
3 113- 6 B_QLT - 1/4"x 1/2" N.C, hex plated -+ .. L L I A I A
4 KO 235955 BAFFLE ~cyl. head » « -« o« . . e Ceee e 1/
5° ‘KO 235368 BAFFLE - carburetor/side air «+ « « v 0 v v o v i v i v o s ven v an.. 1
] KO 235207 PULLEY - starter «« -+~ .. ... e R I IS §
7 KO 235052 SCREEN - blower air intake .- .« « oo oo vt i i u i S |
: 8 185- 515 WASHER -'1/4"plated ++........ St et ee e . -4
9 .192- 19 LOCKWASHER - 1/4" plated -« vovvreinannnn.. ceeea 4
10 195- 436 | SCREW - 1/4" x 5/8” N.C. truss hd. Phillips, plated - - - - - . . . . 4
11 KO 235951/ HOUSING = blower » +»» « « et e e e R T AT 1
L.t A2 18- 2 BOLT - 1/4"%3/4" N.C,, hexhd. plated v vverssnnn .. -4
L TA3 192- 19 LOCKWASHER - 1/4" plated ++ v+ v vvenannn. R
. .14 7'KO 7235054  BAFFLE - cylinder - - - - - T
' 15 .-C. 10311 } CLUTCH -pulley + + « v v v 2z x . R N e 1
16 A 70205 ’j BELT - drive, starter, generator « « -« +««i-cosennn, 1
N Y ‘ ’ p
- ]
{ i
I 3 ‘
\, ";‘ i" ‘ ’/ - . A / . ‘ Y
L { CHOKE, THROTTLE AND GOVERNOR
! / / el \ .
20 187- 1008 SCREW - #6 x 1/2" Phillips pan-_h/d e
30 KO 235603 CLAMP - choke,contrgl . ... ......004..
31 KO 235680 BRACKET.- choke control . ... e e
33 C 10427 CONTROL - throttle and choke . ........... ceenl
+ /36 ,193- 70 LOCKWASHER ~-#10 int, .ext, shakeproof plated. |
/18T 17T~ 131 SCREW - #10-24 x 1/2" rd, {ill. hd. platéd . .". .. Caa2
/33 KO 235900 BRACKET - throttle .............. P A |
) 41 KO 235494 LEVER - OVEIDOL + o\ v o iv e vl e e o™ ve e v eem e 1
.42 15- 420 BOLT - 1/4" 2 1-1/4"N.C. BBX .+t v e i et vne v neennns 2
/43 © 195- 515 WASHER - 1/4"plated ... .ot vvvvvnenn .. R R .. 2
44 25- 104 NUT - 1/4"hex ...... L T .1
45 KO 235495 SPRING ~ BOVEIDOT . v iv v v v vn v nusen e e e e A |
- 46 192~ 19 LOCKWASHER - 174" plated . .....000u0ueunnnn R |
7 KOX 25-87 WASHER - thrust . . . .. e et et e e W e enal
- 748 KO 275690 WASHER - wavy..... B T I T T T S R |
¢ ./ 49 KO 231052, CLAMP ~ swivel, Wire . ... vervnannonennnnn S
./ 50° KO 235086 LEVER - 8peed Control . . oo oo vnneennnnannwienaas.l
51 KO 235085 SPACER - speed control bracket ... ........000v0ereo...l
52 KO 235084 ° BRACKET - high speed stop, . ... ...... A PR |
53  129- 37 NUT = #10-32, HeX . v oo venevvteeennnsameninennnn. 2
84 192- . 18 LOCKWASHER ~ 3/16" plated ., ...........:.. D |
55 A 10326- JOINT - bhall ,,... D T |
56 KO 235277  ROD - Brottle . . .. .o iu i s et e e sstenennesenanasns I
57 . KO 235278 T RING - retaining, throttle ¥od., . ... . . 0t vnnnnrngnn., .l
58 KO 235476 = BUSHING - governor ¢ross Shaft. . .o o v v v e vm e oenonn ... 1
59 KOA235256 ° SHAFT ASSY - governor Cross . ...... et e .1
60 KOX 293-4  BEARING - needle goyernof.shiaft . . . . oo o oo on. ., S
61 KOA235743 GEAR ASSY -governor .. . ..cveev.n. e e s ceesnl
62 KO 235125-5 SHAFT - governorstub............ e e e e 1
63 KOX 25.55 WASHER --governor stoppin . ........ e e e e v el
64- KO 231355 PIN - GOVETNOT StOP - + + « 4 v s e oo v v naees e aan e e 1

December 1972

R



- .- - . u.a
'4 = - . " N
- 2T
. .
.
B
.
.
> .
Pl
T
o
\
-
¥
Ty
a
-,
P
-
o
e .-
1 b .
L] P @

'\.\ —‘ “ .
} s
- E FUEL SYSTEM i ¥
o 7.- a
REF. PART NO." " . . DESCRIPTION , REQ'D,
1 C 104'79l TANK_fuel..-.-....' ............. B - . .01
2 Cf.' 1152‘9: CAP —fueltank - = » + + v 2« v o 4w e ¢ L A 1
3 & 70100- STRAP - fuel tank mounting= <+ » <« - -« e ool nn, v 2
4 . 173- 215 SCREW - 1/4" x 1-1/4" rd. hd, =c = --e S R IR 2
5. . 25~ - 224 NUT - 11,-’4” SQUATE: * v s r e s a e R A R . 2
6* - C 10857 « ELBOW - fuel ling« + « =+« - SEICIIT PP N at e 1
7 € 21359 HOSE - fuel line, 18-1/4" » + +« -« v vn .. R RS
] C 10678 ELBOW-fuelhne B T T T S A |
9 214- 103 CLAMP - hose, 1,"2" .............................. 2
10 A 72100 GASKET - €arburetor flange -« ++ oo ... PRI PR D A 1 -
11 A 72073 CARBURETOR ASSY (Repau's gee Page 17) - +f«t v il 1=
12 192- 20 LOCKWASHER "= 5/16" plated + -« e v v vnusfevmuusunnn.. 2
13 -113- 103 BOLT -'5/16" x 1" N.C. he¥ head - T 9
14 KO 275341 GASKET - alr hOI'n- M R I " on . -1
15 C 11545 INSERT - breather.' ........... e . 1
i 16 A 70099 "CLAMP - fyg) tank mounting . ..... R 2
f' 17 C 10483 TIE BAR ASSY: ee o v 2 v v . R T T 1
18 A 72108. GASKET, fuel pump cover . . ... e e i T e e 1
Yt 19 KO 240282 COVER, uel pump opening.’, ........... e e, 1
20** 217- 200 NIPPLE ~1/8"X3/47CloSEBrass « .- cu v viaenn e ana 1
21** B 53256 FUEL STRAINER ASSY (Repairs Page 21) « -« c v v v v vnnnnn.. 1
L22%x A 70103 FITTING - fue\l line, nylon........ R T 1
B Used on tractors after semal number 9608300 ’ .
** USed on tractors prior to ser1a1 number 5608301 - :
- ‘ ) )
. L) - ‘c" ’ \
v - N N
' SR Y ;
L~ ] - > }*l .
!:I- . g:‘: ]
- -
Printed in U.S.A December 1972 %

ﬁ :
" g’
CASE 1 ARDEN TRACTOR




i
"

. -

CASE 120 GARDEN TRACTOR

1
i

t

Printed in U,5,4.

- . N [
FUEL STRAINER
4 ) )
REF. PART NO. - DESCRIPTION v - REQ'D
. o 53256 FUEL STRAINER ABSY ¢t v i e J e v et v e e e et e e e e nes v el
1* B . 51980 'COVER - fuel strainér e e e, Wil
2* B 51978 .CLAMP ASSY - wire and thumb nut. - .. .. .. Fe e e e =1
3* . B 51979 STEM ~ valve: « -« v v vt o v m e vnm e mn e ufewus e e e e e 1
4* "B . 51877 SCREEN - strainer- «*« « « v+ - . . [P / ..... T T |
" 5* B .59393 GASKET - straijner- - o« o s evvnaa /o ... ;33’..‘1....1
G*x B 51975 BOWL’- Strairner » « « « v« 4 b n e e ae .. e e n e e wa P e s e 1
A72073 CARBURETOR\
A 72073 " CARBURETORASSY oo v el 1
15 A 72077 JET ASSY - high speed & idle adj. « .o v o ovvn. ... At
186 A 72076 SPRING ~idlejet. - « v v o v o v o i i e e s e s S h e neee. 1
17. A 772085 SPRING - choke detent ball, .. ..... e e e S e e, 1
- 18 211- 3 BALL -1/8"steel." « v v .o e.... et e |
19 A 72081 . SCREW ~ #3-48 rd. hd. mach,, brass. e e e e Y |
20 A 72074 VALVE ASSY - choke dise .. ........ C e e e I |
21 KO 200443 INLET NEEDLE & SEAT ASSY. ... .... et e e e P |
22 A" 72102 GASKET - needle seatw. + o Vo o o . oW W e e MR |
23 A 72079 PIN - carburetor float . ........... e Ce e L
24 A 72078 FLOAT.ASSY o/ ueeessvneennn. e e e gt 1
25 A 72081 GASKET - carburetor bowl rmg . e e e e 1
26 A 72082 GASKET - carburetor bowl . . ..... e e et 1
27 A 72080 BOWL - carburetor . ., . ... ... h bt e e . e, 1
28 A 72084 NUT & GASKET ASSY -bowl. .« v v v .. S e e e R |
29 A, 72083 "GASKET ~ bowel screw. ,en v 0v v v u a v v u PR . .1
30 A 72401 SEAT - high idle jet. ,.>.L g e e 1
31 A 72075 SHAFT & LEVER ASSY - choke .= . ... e aaeen .- -1
32, A 72087 PLUG ~ 3/8"eXpansion « . - vevnvnenenanonennn. S
' 33 A 72008 SPRING - lean-rich adjusting serew . . ..o oo o . ... R o
34 A 72099 SCREW,-"adjusting (lean-rich). .. .. ... e e vesaal
35 A 72090 VALVE -throttledise ................., e 1
~ 36 A" 72088 PLUG - carb. body passage . « « « v o v v oo v v .. e V1
- 37 "A 72089 SHAFT - throttle lever...... c e v s e e e 1
’ 38 A 72097 SEAL - throttle shaft . ......... Fe e AP |
; 39 A 72094 DOG ASSY - throttleshaft. .. .............. f e e .1
- - 40 A . 72092 SCREW -idlestop. . . ............... C s . 1
41 KO 200380 SPRING - idle screw tension ... ........... |
, 42 169~ T SCREW - throttle dog ¢clamp #8 x 1/2” N:C. fill, hd |
43 A 72096 LEVER - throttle. ... .... e e e e e e 1
44 A 72095 “SCREW ASSY - throttle lever ...... e e e e A
45 NSS BODY - carb. (Order A72073 Carb. Assy) ........ eeel
46 A 72103 KIT - carburetor repair ........... e s e e I |
* ., Used on Model 120 tractors with serial numbers below 9608301

"\n

Decembex: 1972



4

,CASE 120 GARDEN TRACTOR . 19
' ‘ a . .
- [ ) : ! - - )
) . ELECTRICAL WIRING AND HARDWARE
oo % A
R o N .
REF. PART NO.~ . DESCRIPTION . : REQ'D
C 10474 "SWITCH - light .. .5 . ... ....... B S |
"2 . C 10397 LIGHT - generator indicator (with leads) ........ el
3 C 11249 SWITCH - ignition (incl, key and nut). (Keys not furnished- - -
' ’ must be made locally) : .. .. .. e S|
3% A 11373  SWITCH - ignition (incl, ke and.nut) . . . . . e e 1
4 A 20346 KEY - ignitjon switch {for A11373 only) . . ... .. ... e 2
5 C 10548 | HOLD-DOWN ZDbAtters . . .............. e Tol
6 TC 10461 BOLT - carriage, battery positive « « « v e v v v s v w e nn. oeaa 1
7 129~ 419 NUT - wing, battery positive. . .. .. ..... e SR
8. C 10472 CLIP - wirgkhglder . . .\ . ie oy e o e nu e e o2
9 KO 235197 =~ SUPPORT - 5thrter gendrator adj. bracket « S v o o vw o v oo s .. 1
10 \120- 102 ' NUT - 5/16" N, C. hex plated + . - » » . .. .. a2
11 '192- 20 LOCKWASHER - 5/16" pldted . . . ....... R LR Y 2////
12 7 143- 113 BOLT - 5/16" x 1" N.C. hex hd. plated. . . . . T R DR o :
13 195- 520 WASHER - 5/18" plain plated-. . . ... ;... . % . oosleT0 o0 L 201 PO
‘14 KO 235203 BRACKET - adjustingy starter generator ..~ Th.+ . 4. ... L1 i
o5 A 70202 . STARTER-GENERATOR - Delco No, 1101970,..% ... ). .. S &
16 KO 235196 SUPPORT - starter, generator . ........... B W I %
17 192- 21 LOCKWASHER - 3/8" plated. . . ..... R B R TR
18  113-, 221, BOLT - 3/8" x'7/8" N.C. hex hd, plated . .. ... \..... ...z
19 A 24572 HEADLAMP - t2volt . ...... e a2
20 A 11276 GASKET - retainer Fing . ............... N Y/
21 A 11275 RING - headlamp retainer . . . . oo iinvun. . e 2
22 ~187- 1102 " SCREW - #6 x 1/2" pan hd, self-tapping . ...... P : B
23 KO 230722 CONDENSER . . ......... e e e S
24 KO 231281 COIL - ignition. . . . - . e e e R
26  192- 19 LOCKWASHER - 1/4" plated. ¥! .............. e e 2
26 113- 1 BOLT - 1/4" x 1/2" N.C. hex hd, plated - . . . . . . . e R S
29, KOA235095 CABLE - hi-tension ....... O S P 1
28 - M 20007 SPARK PLUG - (includes gasket). . . .. ... ... . ... 1
29 A 27251 GASKET -"sparkplug . ... }...%.. 0 ... ... .... vl
30+ A 21481 - SOLENOID -"starting . .....H ........... P
31 113- 101 BOLT - 5/16" x 1/2" UN hex hd.\plated ........... e .. 2
32 192---20 WASHER - 5/16 " plated. . . . . i\ e ettt e e i iieee e 20
33 C 10836 NUT - speed type "U" . ...... | ........... e e e e 2
. S : !
* Used on Model 120 tractor with serial nos. 96080%1 to 9608237 and again beginning
with serial ng. 9608450 and up. ‘ ; o . )
: ; R )
** Used on Model 120-tractor with serial nos, 96082?17 through 9608450,
/('
]
ya
. o
s
|/ -
/
|
Printed in U,S,A, ’ ) f December 1972 .
—— T F * -
. I’
. PR ’ s
T ’




. / . ! L f'
CASE 120 GARDEN TR}IACTOR - Lo [21 \
o ' | / | L
a / ' . / 7_,:’_;-_6_—“--""‘_’1; i
: ELECTRICAL WIRING AND HAR_Q_W_AREﬁ——j”—“ T \
— N ' ] i
o N I ]
‘ REF. PART NO~— o  DESCRIPTION ™~ ~ ./ REQ/D
3R 70220, M “REGULATOR - voltage Deicg No. 1118988 b - - - - - PN i
.35 1B7- 131 " .SCREW - 10" % 1. 2", seli-tipping flat head - « « « + « - - / )
.36 .C 10470 - ° CABLE - battery - positive/to solencid ,» + - -+« -« « -, e
n . C 10472 ~ CABLE - hattery - negative to ground R / SRR / S B
38 ;C 10471 CABEE -"Solencid to starter-generator, -« -« « « « « - AR O
-39 ;lC 10985 T WIRE ASSY - headlight to' ground s « =+« o« o v n o ofe Seeefe
40, 129- 409 NUT - wing, battery negutive » « + « + »+ « =« - . R LI [ |
' 41 + C 10489 BOLT - darriage, lJattngy negative - - - o4 .y e [ : N E
42 C 10588 WIRE - switch to fieadlights, 407 black -~ -+« fev. ... A
-43) C 10587 WIRE - reguiator to light switehy 10" vellow - - - /- -« - - . / SR ! . /
44/ C 10590 WIRE - regulator to sélenoid, 4-3/4" black- - » -/ TR SR - 1
45° C 10586 WIRE - regulator grobnd to solenoid, 7-1/4" wifite- + + -~ . / ----- 1 !
Y46 C. 10589 . WIRE - ignition switéh to regulator, 6-1/2"red - - .- -4 1
47 C 10591 WIRE - ignition. switch to solenoid, 10" blue /-« » =« « JAICITIP 1
. 48 C 10592 WIRE - ignition switch to coil, 36" green - -/« + . -+ .. JASEEIE 1°
49 C 10585 WIRE : regulator ;ie],r.l to generator field, 22-3-4" blaclg ------- 1
. 50 M 20164 . BATTERY - 12vglt » + -+ v cvvennnen o, AP 1
51 KOA231533 ' LEAD - breaker (ontact (inel, grommet) <fe s .- ... -’," -------- 1
82 KO 220297 - GROMMET —/breuker contett lead - - /-1 ----- IR 1
53 173- 210 » SCREW - #10-24 x 3, 8" rd, hd., plated -/ -« - ool 4
54 192- 1B . LOCKWASHER/- 3/16) plated - - - - - - / ------- foieoo 4 -
35 , KO 232535 COVER - breaker contact - -+~ -+« fo. ... g RIS , |
56, KO 220174 . GASKET - cover, breaker contyet- - - Z ----- d -/’ ----------- 1 ) |
- D¥--- 187- 408 SCREW -.terminal, #6-32 x 3, 8" self-tapping </« « « - - .+ . . . . 30 U L
f 58 173. 224 SCREW - breaker contact mtg. #8 x 1, 4" N.C. xq o B >
{+ 59  193- 5 LOCKWASI;( R - 48 internal’shakeprobf~ -+ 7. .. oL | '
) [ 80 KO 220475 POINT SET - breaker- contaét: « - - - S ... .. e 1
/ 61 KO 220476  BRACKET - mounting breaker contacts - - - RTINS 1
/62 KOX-389-I =~ ROD - breaker contact push- « « » - - -« « . . P e Ve ;
| 83 KO 275303 CLIP - Breaker contact wire -« .- oo /, g e e s - ] SR
e o / i
/ - |
/ ‘-‘ VA e o -
/ J @ ;L', ‘. g -
/ ) ;
- .
] " : ‘
/ £ | ; -
/ / ‘J L
L
: /M i |
: , |
i |
- "" i
;J ’/ |
-'/ -
v ,/ ) s .
Printeq{n U.s.A, _ : : December 1972
JJI‘ Jf‘/




¢

CASE 120 GARDEN TRACTOR |
. /

A70202 STARTER-GENERATOR

Ly

t
REF, PART NO.,
1 R 15106
2 A 72104
3 R 15087/
4 A 25461
5 A 72089 .
6 A 72040
7 A 72038
"8 , R 15090
9 / A 25423
10 A 72042
v 11 A 72048
12 R. 16147
13 R - 15079
14 192- 8
- 15 192- 17
16 R 16148
17 A 72043
18 © A 72049
19 R 15077
20 A 25447
21 A 40736
- 22 A 40736
S 23 A 72041
;24 126- 111
/25 D 32477
‘2B .. NSs
27 173- 237
.28 192- 18
Vs 129 A 72080 -
7 .30 R -16170 -
= 31 A 25441
‘ 32 A 72046
’ 33 A 72047
34 C 13413
s © =35 +892- 26
" .3 R 15105
. - 37 NSS -
38 NSS
) 39 NSS
3
- §

* ’ -

P DESCRIPTION ‘ REQ'D
BOLT - thru (includes washer) - . . . .. R R I I I I B
FRAME ASSY - commutator end . .... e et sa e e

RING ~ bearing retainer . - .. .., .. ... ... I |
BEARING - commutator end ball + v ofi cvvvonntnn.n... ‘1
HOLDER KIT - ground brush + . . . .../ . e e e e 1
HOLDER KIT - insulated brush - . . . e e e e e e 1
BRUSHASSY . . o vovvrennnnnn. A e e e
ARM -~ brush pressure ..... B T L A e ee e d
SPRING - brush arm. ...... e 2
COIL ASSY - field R.H. . . ... e e 1

ST_U - armature terminal . ....... e e e 1
BUSHING - insulated, armature stud - . ... ..... e e e e 1
WASH —armature stud . v 000 i v e b a e et e 2
NUT -fterminal stud 12-24 hex . . . . . . v v v v a v vt e e, 4
LOCKWASHER - terminal stud #12 . . . - . e b et 4
WASHER -~ insulated, field Stud e« « v v v v pvnnannneneunn. . -1
CQILASSY - field, LLH. + - vt v vttt imeees e .1

STUD - field termiinal . % - & . o o i it it e e e, 1
BUSHING - insulated, field stud ... . ............. EEEEEE 1
INSULATOR - field coil -« «« -« - e e ot 9
SHOE_pd]_e’ ...... R I B are v e s e et e me . 1
SHOE - pole, : - .. ... .o oot I P
ARMATURE -+ cvuvevnonnelnaedinanannnneene.n]
KEY - Wooplnuff’ armature - - s v s e v e m e e e e . DI |
SCREW -pole -« .o vt vt et e v i nm s IEEICI TP E IR 2
BODY - starter generator{Order AT0202) - - . +% . v vuon -1
SCREW - 10-32x 1/2"rd, Hd, + -« - -+ .. e e e e e .3
"LOCKWASHER - 3/167" plated « -« « oo vn v e 3
RETAINER ASSY - bearing (includes ref. 37 & 38) - -+ - -« . - .. vl
GASKET - bearing retainer ....... R e e e 1’
BEARING - ball, driveend ....... e e e asaa ey EREES|
FRAME ASSY.~ drive end . .. T 1
SPACER -pulley ........... CIRR I EICIRITIR I .1
PULLEY - starter' - generator drive . . ..... S
LOCKWASHER - 11/16" plated « « « « « = « - .. e el
NUT - armature shaft, driveend. ............ e e e e 1.
RETAINER - grease (Order AT2050) & v vv v e v e v vomnnnnns 1
SEAL - felt (Order A72050) ........c..... e |
SPACER - armature shaft, inner....... e e e e e a e e .1

" . . . v

23




24 S - . L Sl : . CASE 120 GARDEN TRACTOR | : 25 :

4 ! ' // [ " ' ' ' - ’ ) ' -:I L]
7 . STEERING GEAR , )
; r.f" ) i o ’ J-" ;f : f ,"‘ - ; [
7 . - REF, PART NO, / I DESCRIPTION | o REQ'D | '
2 1 L 15282 MEDALLION - steering wheel . ./ ..... N 1
;,f’ . 3 A 70392 . RING -~ medallmn retaining’’ e .,' ..... e ‘.! PR |
4/ 25- 1510 NUT < 5/8"/N.F.heX.vooiorrnon.. Ceen T S 1
k 5 A 70058 *WHEEL - steermg’ R e T ST SR S |
‘ ,‘P 6 C 10364 - U-boit - strg gear mig, ... ... P e e e e e 1
Fa 92- 4 ‘LOCKWASHER - 1/4" plated ...... .‘-’. e el .2
T e 8 129- 501 NUT - 1/4" N.C. hex Acorn . . . ....... oo, e 2
Iy ) 9 13- 644 BOLT - 3/8"x 2-8/4" N.C. hex hd, plated A -
;10 92- 8 LOCKWASHER - 3/8"plated .. ...... ...... S e 2
7 / A 70056 STEERING GEAR ASSY ...... T 1
¥ j 1 F 19645 SEAL/-felt. .. ... .....uoioliounnu e, 2
. ; 13 . A 72011 - BEARING - spacer (Nylon). . ..., . 4., . | ‘
o ;. 14 A 72012 .. RETAINER -bearing™T 7., ..:.L .. ...... e 1
{0 15/ . NSS HOUSING AND TUBE ASSY (Ordef A70056) .............. 1.
‘_ / 16 25- 1518 NUT - jam 5/8" NF. hex- .. ..ds..vuun..... cew e e .2 :
| j 177 A 72014 . . WASHER - bronze ......... e 1 o
| ;180 219-, 14 FITTING - lube .. ......... e R IS SR —
19 A 72015 SEAL....... e e e Ceiee 1
20 A 72013 RETAINER - S8l . .t ii v vt e et e ie it it e meeanns R -
21 A 72022. LEVER & BOLT ASSY. .. ...oonnn. .. e e 1
22 A 72017 " STUD - adjusting .. .. .. e e e e e TP R 1
23 A - 72010 " NUT - adjusting . . ... .. e as e e T |
24 A 72021 PLUG - adjusting « « v v v o v veeeennnnnns e vl
| 25 A 72018 CUP 2 bearing . v v v v i i s i e e i i e i v it e trem e e sae s san 2,
| 26 A . 72020 BALL - retainer assembly .... .. ...t 2 -~
| ' 27 ~ NsS, . ' RETAINER - ball ..... e e e S
| - - ,28  21i- 9 BALL - 5/16" il . « o v v vae s /3
. e NSS CAM AND TUBE ASSY - (Order A70056) . e 1
- ’ r - o, . R
- /‘//

)

@s @‘! ; e‘ -
- - . '
’ ®» ) o
ey : .
. . N - |
. | ) L
" Printed in U.S.A. § - December 1972




CASE 120 GARDEN TRACTOR
. FRONT AXLE T -
e " - - '
. L )
REF. PART NOQ, L " DESCRIPTION REQl‘D
1 25~ 118 NUTZ 1/2" N,C., hex plated «««--«-«--o.. I 2
2 892~ 8 _-LOCKWASHER - 1/2"' SAE, plated: * + + ++ +ocerveny o -2
"3 C 121027 JOINT -ball, 1/2" s el cemvtneunnuns T - 1
4~ C 10247 ROD - drag link + - - - s e e g e C e e e e 1
5 113<" 205 BOLT - 3/8" X 5/8" NC hex« e ---v+oeorvree TP i
6_.///141" ' 6 PIN - tie bar and drag link;:-«-- P AP 3
7. 132,47 PIN ~cotter, 1/8" X T/8" «« === oenruuons e e 3
8  ™ize- k] ’PIN-ﬂcotter, 5/32“x1—~1/2"---;,----'-----------‘-_- wra 9
-9 195- 45 WASHER - plain,‘3/4" f e st ettt e et e R 2
10 C 10209 AXLE - fiont * - -+ - - nr e e m e me e naae s e
11 € 10240 SPINDLE - right hand  + -« gw - v - @0 o oo e v R T T i
12 C 10241 SPINDLE - lefthand - - - v et v, cae e
13 C 10235 TIE BAR - spihdle » -+ ¢+« -« vcvo v R I e 1
14 219~ - 8 PITTING - Iube » ¢+ = ¢ e s v de e e noannreineeenn- T |
P15 € - 10501 PIN ~ axle pivot (See C10500 for tractor w/PTO): - ¢ « + « « - - Pranl |
16 182- 21 LOCKWASHER - 3/8"8AE -+« e v ve e e iiinsnnenn]
LT - . FRONT AND REAR WHEELS
- A Lo i .
20 A 30064 BOLT - rear wheellug - « eo oo e e e oinvonnnn e 8
21 C 10314 . BOLT ~rear wheellug - -« . . ..o oo, I
22 . A . 70183 " WHEEL - rear (For four bolt hub) « « =+« e+ v v oo v favinanens 2
23 C 10263 WHEEL. rear (For five bolt hub) . ... . LT TR R R Y
24 . A _~7T0144 HUB - rear wheel, 4 hole ............. I
25, C . 10446 HUB - rear wheel, 5 hole.. . .1 .. .. ... SR T T 2
26  A' 170479 SWHEEL ~front « « o cv ois v oot e v va’e vn e e e a2,
27 .219- 1 FITTING - lubrication, 1/8" NPT ... .. C el e et a e 2
28 132- .M3 -PIN - eotter, 5/32"x 1-1/2" . ... ... R I I T I T
5 29 - C 10552 WASHER !"' 3/4” x 1-1/4", S_pager R N ‘tu‘.'i.t . e e 2
30 A 70398 BUSHING - front wheel . . . v v v v, SR e e aeaod
31 C 10534 CAP - plastic front wheel .*. ... ... ... ...... e e e e 2
32,195_ 45 "WASHER73/4'I"'"‘-"‘"""‘""""‘l"‘-""’""2
337 12‘5_7 28 '_KEY-Wo’odruff ....... ..........-...-._..., ....... 2
N _ | )
i . 4‘1‘ _l‘ t
| W:f o "
: < o ’ ( :
¥ . . \ .
! i ' )
4 ‘. :
B, ; -

- 1 N -

.
5.

Detember 1972

=4

‘ “'.«‘T a i | : I . g )
” i
. \ . : - .



i _:E
.
.
’
-
[
- 1, .
« ’\;
"
.
Il
.
.
-
/
-
L]
’
@
-
L
ez
°
o
b
t 3
. . &
o
*
.Y u

CralX -l B ox IS I RV SR

-REF. PART NO,

C 10880
.C 10525
C 10487
132- 24
C 10883
141- 2
15- 512

® .

25- 105

‘10 195~ 17

11 C 10311
12 92- 8
13 13- 840

15 C 10500
18 C 10502°
17 C 10503
18 126- 22
19 C 10504
20 C 10505
21 C 10506

22 C 10507
23 182- 21
24-- 113- 205
25 185- 522
26  B3- 56

Printed in U.S.A,

“92- . 5.

~

.
PULLEY CILUTCH
. DESCRIPTION BEQ'D
LEVER - clutch control . .. .. I T TR e e, 1
" LINK - clutch ¢ontrol « « oo oo oo o oo a s e e e e e e, 2
KNCE - lever - .- ... R T T i
# PIN - cotter, 37327 x 1,27, . ...... e e e e e e, 2
PIN - safety ...... e ek S
' PIN - clevis, 1/4" x 3/4" .. ...... A 1
BOLT - 5/16"-18 N.C. x 3Y4". « o v o v e v o .. e Lol
LOCKWASHER - 5/16" SAE. . ... e e e e .. 1
NUT - 6716 L8 N.C. - vt it et e e e e e ne e eennn |
WASHER - 1/4" plain - o oo oo v o on i o0 e e, 3
CLUTCH - PTO "V” belt (Parts not serviced)i. . . ceeee P
LOCEWASHER -~ 3/8" SAE. . - . . .t it it i i it e e ann 1
BOLT - 3/8" - 16 x 2-1/2", hex head. . . . . .. I 1
FRONT P .T O (OPTIONAL)
CARRIER - pivot and bearing -« = »+ s v s> ===+ e o Forrean]
+ BEARING - sintered bronge - = - -« == s ceaevvnnvnan. 2
SHAFT - PTO pulley - e rh 2 maoasos s D T T R I 1
"KEY - Woodruff#13 SAE - - - - » T 2
PULLEY S dArive = - =« » =« 2 c 2= s s o s s t e s usfo v noaan P e e 1
PULLEY - driven adjustable == «+ -+« - R I 1
+_ WASHER - thrust- -« =+ e s v e vt i m vt sy EIE L IR
BELT - 3 V section 30" =« - - v v v vmee e, Teaaag
LOCKWASHER - 3/8"-SAE R I IR L AL |
"BOLT - 3/8"-16 x 5/8" hex head -+ -+-- -+« R 1
WASHER - 3/8" SAE p}_ain R LI SR U R e v e ow o -3 2
SETSCREW - 5/16" % 3/8" socket head - - - - - - I RERRE:
A
‘ i - i
' December 1972 .

m

CASE 120 GARDEN TRAGTOR .




& ' . i t -
30 ‘ ' CASE 120 GARDEN TRACTOR ~ < 1]
. ' . T o R P
i TRANSMISSION . .
' ¢ ) . . ' ' A !
REF. PART NOQ. DESCRIPTION ’ REQ'D .
) C 10488 TRANSMISSION Peerless - #2310 ..... e e e b e P |
=1 C 11161 "LEVER & HOUSING ASSY - sh.lft (]ncl Nos. 2 thru 7) ------- A | .
2 TC 11219 RING - SNap + « + v v noin - et aeanen e 1=
-3 35012  RING - quad.......’-‘i.....' ....... el e 1 ..
< 4 C 11220 L PIN =70+ s v e v nenn e e e b e n e e e ee el .- -
5 C 11162 HOUSING - shift lever-+ « « o « o v v 2 v v v e e e e e 1
6 C 11163 KEEPER - shift lever .'. . ... .. .. cae e CICIT IR I SRR .1
a 7 C 11164 LEVER-—ShiﬂZ---;----- ..... + 1 s e r e S, o1,
8 C- 11165 ROD ASSY - shift (Incl. Nos, 9 thru 12 and 24). - - « « . N 1
9 T 111686 SPRING -+ v v feomenrrsalonnnaatoremmessnns e e ?
10 211- _ 5 = BALL- cteele - vvnon... P h e e e e e e e e e e 2 - .
11 C© 11167 ,FORK - gsnifter: « « « <+« « + . Ce e ean e D
12 C 11168 ROD - ghifter- + « « » =« - v o0 R I I A P r s e el
18 C 11169 " ROD ASEY - shift (Inel. Nos. 9,710, 11 14 and 24) I I |
. 14 C 11170 ROD - Shifter « + s+ e ¢ e e a s n s o P r e r e R bl
15 C 111m AXLE. e tonvunnonnnnann. e ol
186 C 11178 WASHER -thrust............ st e e chhe e 12
17  13-° 440  SCREW - cap, hex head, 1/4"-20 x 2-1/2" ... ... e e e 4
18 92- 4 LOCKWASHER - 1/4" . .. ... e r et s e et e e e e e 4
19 ¢ 11172 GEAR - PIDE v v v vt vvamsnsnnsnnnnnennnns R O _
20 C 11173 PIN-drive . v oo e v i v unnn et e e e e e e 1
21 C 11174 BLOCK - drive .. ettt tonsnurosenrsanennnns )
22 C 11175 PINION - bevel ......... P h e s e e P T T T T T 2 -
23 C 11176 SHAFT & GEAR - brake . R AR RN TR Cer e e 1
24 A 11538 ° RING = SDAD - v e v v vvnrrsennnns e e 2
. 256 C 11177 SHAFT & BEARING ASSY = plmon (Incl No.268) . ...... eraeal .
26 A 27287 BEARING .+ -« e o e vvnnnnennnnin. et 10
27 -C 11179 GEAR CLUSTER ASSY - (Incl No. 28) ...... I IRy |
28 C 11180 BUSHING C et e [ P
29 C 11181 STDP—shifter.......'...... ......... s e e e .. 1 -
30 C 11182 GASKET-caseandcover...... ........ P | -
31 C 11183 GASKET - shift'lever housing, .", ............ R |
32 C 11184 GEAR - shifting (3rdand 4th) . ... .. c et r e I |
33 C 11185 GEAR - ghifting (1st, an andreverse), . ... ...cve0nnn vemaal. :
34 C 11188 GEAR -bevel, . . . ... 0 i unnn T -
s € 11187 GEAR -idler. ... ....cuuenvueeon it e ae e N O
36 C 11188 GEAR CLUSTER ASSY - (Incl. No. 28) . . . ... f ittt e a e 1 '
37 C 11189 BPACER . . . . ittt ittt sttt B |
38 C 11222 RING- 812D . .vctitiiasannetonnennnsansonosasans 2
] 39 C 11190 SHAFT - input « « v v v v ivunn.. e e T _
‘ 40 C 11191 SPUR GEAR - Input Shaft . . . . v .vvsugossennenneans ]
1 I
L
i . ' » -
L i ' - - Printed in U.S.A. K . December 1972




CASE 120 GARDEN TRACTOR

. TRANSMISSION
L ‘ f
' REFy PART NO, ’ DESCRIPTION REQ'D
P41 11201  WASHER-thrust................... e e 2
« 42 C 11182 SEAL & RETAINER ASSY - oil (Incl, No. 45) .. ............ 2
43 C 11193 GEAR -~output . . . . .. ........ e e e |
44 C 11194 PINION =output - - « .+« v o oo au oo n. R P .. 1
46 C 11195 = SEAL-oil ........ e e e e e 3
46 C 11196 HOUSING - axXle . v i v o e e e e e e e e e e e e, 2
47 C 11197 CASE ASSY - Transaxle (Inc. Nos, 54, 55, 57, ahd 63) -« ..... ol
N lefthand - - -+« ¢ v o v e i o v s e [ et h e e
48 C 11218 COVER ASSY - Transaxle (Incl. Nos. 54, 55, 57, 59 and 63) . . . . . 1
‘ 49 83~ 412 SCREW - socket head cap, 1/4"-20x 3/4" .. ... ... . ...... . 9
50 F 53650 PIN -dowel. . . ... ... . 4
51 83~ 514 SCREW - cap hex head, 5/16"-18 X 7/B". . . v v v v uuvun. e 8
92 221- @72 PLUG - magnetic drain. . .....°........ e PR
53 92- 5 LOCKWASHER - split 5/16". .0 . . oo v v et e s e, 8
54 C 11200 BEARING ~needle . .. ....... e e h e St e e e e s ae ey 2
85 A 27999 BEARING - needle ~. . .. ..,.... e e e e e 3
56 C 11202 BEARING <ball. . ............... ettt 1
57 C 11203 BEARING -needile « . . . .« o v o .., R TN IR
88 C 11204 BEARING - ball. ... ... ........ e e e e aa e 2
59 A 12652 BEARING - needle « « - -« o 0., .. S e e e vee 1
B0 C 11206 SEAL - 0il - . ... P e e e 1
.61 C 11205 WASHER « « -« v s e v eae s, e i R
62 C 11207 SHAFT & PINION « + « + ¢ v 2 v« v« e e et e e e ‘... .1
£3 R 21491 BEARING - needle » « + - « .. . .. See e I LI R 2
64 C 11209 SHAFT - reverse idler - - - « - e v v v v v ., R I |
66 C 11210 . SPACER - reverseidler + » -+ v%/s e o v v v u .. IR R 1
66 - C 11211 IDLER-—I‘E}:EI’SE------------__“-- ...... e e e e e e s e e 1
67 € 11212 SPUR GEAR - (22 teeth) ; . ...... R IO 1
68 C 11213+ BEARING - thrust « - « .+« -« . . e e e e e 4
69 C 11214 CARRIER ASSY - differential (Incl. No. T1)e - -0 v a0 e 1
70° C 11215 CARRIER ASSY - differential (Incl. 'No, T e I 1
71 C 112186 BUSHING . .. .. o:c @ vvennn.. [, e e o2
- - 72 C 11208 "OURING - - v i v e e e e e e e e be. 2
"3 C 11223 ~-WASHER - thrust....... e e el
74 C 10822 WASHER—_}hrust............. ........ P IR
7% C 11224 PLUG-pipe « v v v v v, e e f e e feenl
76 "C 10487 ' KNOB - gear shift - - « -« =0 ... e e e e "1
. A S ’
1
Printed in U.5,A, . - December 1972
- - .
-~ - L —




; .- : CASE 120 GARDEN TRACTOR 35
. CLUTCH AND BRAKE CONTROLS
REF., PART NO. . DESCRIPTION . REQ'D
1 C 10310 PEDAL - foot brake and clutche + « v o v v v v o ww vy e | |
2 cC 10774 LINK - brake, front . ... ... et e .1 iy
3 C 10775 LINK - brake, rear ..... R I P | :
4 C 10773 LINK -~ brake, lock. . . . . e e e ERREE C e 1 o
5 132- 24 PIN - cotter, 3/32"x1/2" v+ T o7 v e v ... M e e 3
6 195- 103 WASHER - flat, 5/16", .o ... . et eeaaaaaaea. e 5 .
7 C 10776 =~ NUT -brake,lock -+« s ev .. P e B |
8 125- 101 NUT - hex, brake adjusting - - - - . . R LI I PP ere -2
. g C 10794 BELLCRANK - clutch control ... oo ... e eTe e, PRI 1
10 C .10571.  NYLINER - 1/2"1D. X 9/16" OD. « v e v v v v vus ceee e 2
11 132- 48 PIN - cotter, 1/8" x 3/4™ .. ... .. e e e 1
- S 8 WASHER - flat,; 9/16": + - o v v e v i i i i i e e e e e e o1
13 C 10750 - SPACER -‘bellcrank: « » s v+ r o s s nan e e .1 .
14 C 10518 LINK - clutch pedal «+ v e enatn., e e e e ceie el S )
. 15 C :10519 LINK - clutech s ¢ + » ¢ « = « « 4 e s e e nna B )
) 16 126~ ‘24 "PIN - cotter, 3/327 % 1/2" - « v e v e e s i i, e, 4
A7 192- 19 WASHER - flat, 1/4™ + - v v vv vt nt Chee e ce--4
18 C 10792 EYEBOLT « « = =« 4. tee e e e e e r e e e 1
19 A 70418 SPRING - clutch - - - - - e e . et e e e N P |
: 20  129- 101 NUT - 1/4"-20, hex plated. - - - « - Ce e e 2
21 C 10307 DRUM - brake« -+« v e v s e vuns R 1
22 126~ 16 KEY - Woodruff #9+ «ve v v 2 = v o F 8 s 4 s e e ommos s aas e 1
. 23  83- 48 SCREW - set, 1/4"-20x3/8" cup pt.«+ + v = v v s e e e 2
24 C 11284 BAND = brake « « « ¢« v v s « » 8 s s et e s e aen. . C e e s me e 1
' 25 C 1074i BUSHING - brake band supports - « - .« . .. ceseee el
26 13-, 640 - BOLT - 3/8"-16 N.C. x 2-1/2", hex head - - e v vl
‘ 27 osd " g WASHER - flat, 3/8" +..vuunn. fr e e .2
: 28 92- 6 LOCKWASHER = 3/8": ¢ ot et v ittt ettt tan e annnnes |
) \ 29 25- 106 NUT ~ 3/8"-16, hex « o v v e v nnn., Ceeeteeeseeaiaaaad
. 30 13- 612 . BOLT-3/8"X3/4"««u... PR . . .4
31 92- 6 " LOCKWASHER - 3/8"+ « - - - e e, L 4
32 95- 6 WASHER - flat, 3/8" .. ... EEEEEE et ae e . -4
4 Ll
- {
. L "
-~ {
Q - ' - 1) — - - =
- ¢
} . : ' - : ’ S . . ,_'[’ /‘:\ ) . » : , ‘ . L
T S ) ‘ ) - . . - ; f/.f Lo S . .- A
' e ‘A . L "Brinted in ‘U.S.A. T S December 1972




Do -] W O bD s

CASE 120 GARDEN TRACTOR

ENGINE TO TRANSMISSION BES®T ADJUSTMENT

REF, PART NO,,

1
"2

-3

4
5

C- 10718
113- 250
13- 618
95~ 6
92- 6

C - 10409
C 10463
13- 820
131- 354
C 10551
G 10425
126- 16
C 10389
C 11259

187- 1014

13- - 812
92- 6

Printed in U.5.A,

DESCRIPTION . RE E)

BRACKET - belt adjusting « « v v v oo vv v v nnn s 9
BOLT - 3/8"-16 x 2-1/2", belt adjusting. « . « v oo oo vvrnnn ... 2
-BOLT - 3/8"-16 x 1-1/8" S e e e i i a5
WASHER - flat, 3/8" .. ............ e ne . . 1
" LOCKWASHER-~ 3/8" .., s uuvnnnnnunnnnnn e 5

TRANSMISSION BELT DRIVE
BRACKET - ddler« v« « v vt o it e e i e ee e iee 1
SHEAVE - 1d1er, 4" OD . v« oo iie v e e e e vre e e 2
BOLT - 1/2" x 1-1/4", idler mounting « « « -« v v v v oo v vn. .. -
NUT - 1/2", hex, idler mounting « « « « ..o .. .., e e e 2
BUSHING ~ idler, Sheave . v v v v v v e v n e s 2
SHEAVE -~ 6" {on C11190 transmission shaft) .............. 1
KEY - Woodruff #9. - . o oo v v ve e vuan. ... e 1
BELT = 76-1/8" &t i e et i it eeen . S e e 1
GUARD - belt - . oo et et ittt i vt eas e, 1
SCREW - 1/4" X 1/2" Self-tapping. « « v v o v v v s e vnn oo 2
BOLT - 3/8"-16 x 3/4“yhex head . . ... ..., ... . ... . ... 1
LOCKWASHER - 3/8"." . . . . o e it ... Jeh e e e e e e e 1
e ~—
L
P

December 1972

37




: CAUTION: ALWAYS PLACE TRANG- N

MISSION OR SPEED CONTRODL IN \

! NEUTRAL TO STARYT ENBINE

CASE 120 GARDEN TRACTOR

+ 39
- SEAT,FENDERS AND TOOL BOX '
REF. PART NO.” . DESCRIPTION ° . . .REQ'D .
¢ 1042 + SEAT - assembly . ................ e e S

1 ¢ 11636 CUSHION= seat. .. .. T... 70 .. e e e 1 )

2 C 11637 PAN-seat........... e e T e e — — e T
3£ 10433 MOUNTS - seat ...... -

4 131- 351 NUT - 5/16"-18 N.C, . ... et e e e+ 3

5  C 11635 CUSHION - baCK rest v vvevn s ®en . ounen... ceeaal .
6 C 10380 SUPPORT - seat = « v v v v v v v v u s Y 1

T C 10393 FENDER - right hand . . . .. ... et e 1.

8 C 10394 FENDER - lefthand . . ... ...% .. .... IR PP | .
] 175- 400 SCREW - 1/4"-20 2 1/2"truss head « « ++ v - . . Ve e 210

10 192- 19 LOCKWASHER - 1/4" SAE, plated + -+ .o0.. .. TP - 410

11 129- 101 NUT - 1/4"-20 N.C., flshead . . . - . . . . R e e e .10

12 C 10423 'STUD - tool bex latch .. ......... e e e 1.

13 "C 10489 WASHER - stud retainer . « .o v . .. .. e e e e mae e P |

14 C 10490 RECEPTACLE --stud clip-00 « « v v vvvunen.. e e 1

15 C 10424 | DOOR -t0oalboX « v evuvvnnnnnnnennenn., e veel 4
16 129- 102 NUT - 5/8"-18 N.C., {l. hd., plated . .. .. ... P ve.:5 s
17 192- 20 ° LOCKWASHER - 5/16" SAE, plated. . » . . . ... e R

18 115- 103 BOLT~ 5/16"-18 x 3/4" rd, hd., plated . . . . . e £

19 115- 104 BOLT - 5/16"-18 x 1/2" rd. +hd., plated . . . . . e S

20  131- 176 NUT.- 5/16"-18 N.C. Gripco, plated - - e« v 'v v vuununn.. se 1

2t 111- 207 . BOLT - 5/16 - 18 x 2" rh,sq. neck . . . .. ............ ... 3

DECALS' . I ’
. . S N

28 C 11672 DECAL - right hand hood CASE . ........ O |

29 C 11673 DECAL - left hand hood, CASE. « v o v v o un. .. C e |

30-——C 10930 © DECAL-Model 120 ... ... ....... TP Y

31 ¢ 10934 DECAL - shiftpattern ......... N e e e Peal o

32 C 10938 DECAL - PTO-OFF = ON . .« vttt vt i en s e e e ieeenl ™

33 C 11647 DECAL - ignition - generator - lights - . . v .o v ve e ... 1 A
34 A 70234 DECAL - caution~start .. ............., ... .... NP | .

§ . . _ .
. -~ .
@ ! -
— 1
] N
Printed in U.5.A, . December 1972
. ‘ .




21 113- 3

2§’_y 10283
297 15- " 514
24 25- 105
25 92- 5
26 . C 11027
27 € 11582

@

"REF. PART NO,
1 C 14024
2 C 10349
3 C 10414
4 A 24526
5  131- 138
6 182- 509
7 . 193- 9
8 C 10370
9 C'-10371
10 C. 10408
11. € 10596 -
12 C 10380
13 C 10361
14  C_ 11534
15" NSS

18 C 10483 .
17 193- 8
18  173- 207
19 25- 104
20 C 11533

Printed in U.S.A.

'CASE 120 GARDEN TRACTOR

HOOD.FRAME' AND GRILLE

MEDALLION - radiator grille - » »
NUT - 14" Timmerman - - -
SCREW - 5/16"-18 x 1" pan head, Phillips
LOCKWASHER - 5/16" SAE external toothw
PANEL - front, side, right hand
PANEL - front, side, left'hand- - « -

PANEL - rear, side+++ -«
SCREW -.#10 Phillips pan head - - - -

HCOD - - -

------ LI Y

DESCRIPTION
GRILLE « = « s« s = s a2t s unns .
BRACKET - grille mounting » = »
PANEL - grilles e« «=».

-------

]
= o

“ = w &

SCREW - 1/4"-20 % 1/2" lock, plated

BUSHING -

CUSHION -~ rubber, hood .

BRACKET - fuel tank mounting. -
WASHER - 1/4" shakeproof- - - »

SCREW - 1/4" x 5/8" rd. hd. machine -

NUT - 1/4" NC, zinc plated » -

. s g

SPACER-nylon L TR

.BOLT—1/4"-20x3/4"p1ated-----
"FOOTPAD » o ¢ v vacurrssasauens

BOLT - 5/16"x 7/8" NC, round head
NUT - 5/16" s s s aacconnvnennns
LOCKWASHER - 5/16" SAE
FRAME - instrument panel » - - ¢+
CHANNEL - instruinent panel liner- -

a "
REQ'D
Pt e e T ]
e ea e, e 2
et s fr et 1 -

“ra e O . o1
ce e e pe e 2
..... L )
P e e dTe 4 s e s . s 2
....... fe s e el
..... R !
re e e D

...... e e mess]
..... re e e s i a e D
St 4 e s e e nan]
cererarnataransaal
T T
I L NI I |
R I
s i s eadvesaainornans D
R I |
P I I I A IR O, |
cret e s s e e D
cassresrsresaraned
C e s st s s v s ace s D
T
T
) L

December 1972




. «
i
f
-
. .
42 » .
- v ) .
. A . o
* * - A "N
"
K
.
-, o
1
q .
-
w
f -
. : -
'
a
L ' \
. .
? L.
o
.
B
-
R
4 - - -
:
¥
..
. 7 .
-
|
.
-
.
kr ,
.
<
- " .
. . - ¥
o -
-
-
E

ART NO,
10343
10336

. 10338
10342
10347
10356
10482
10485

- 138- 2007

ET,

R
1
2
3
4
]
g
7
8

Accaaanaw

i0  120- 410

11 195- 45
12 15- 612
13 92- 6

- n 1

5B

C 10449

92- 8

I3 Y - L o R

© 15. 836 '
P 25- 108

' : ' +

Printed in U.S.A.

]

15- 816

.
- I [

CASE 120 GARDEN TRACTOR

. R e : " @
. IMPLEMENT LIFT . . .-
DESCRIPTION g — REQ'D
LEVER - implement 1lift« « - - “ LNCRT IR R * & et oa . e e 1 .
PAD - liftllever + 4+ ka4 owes TR e e e sk w e am o r e e e - -1 }
ROD - lift lever » + v v v Pt e s e et e e, -l
LEVER ~pivot » =+ + ¢+« - ~ R T R 1 -
ROD - depth adjusting + - ==« + - et vuyeeoa. RPN .
BUTTON - thumb =« ¢ ¢ o« e v o B CrE e e e e 1
SPRmG’ COMPrésSsSion =+ » =« « ¢+ 1 v o v s oo Ta e e a s e ‘1 \i
PIN - Spjral, 1/8“' x 3/4" PP CIIE R PR - e e oy | N
PIN - spiral, 1/4" X 1-1/4" + « v i s e o v v s v aninns RIS | .
NUT . wing ----------------- s aUs & e B ks kR oE B s 4wk e 1
WASHER - 13/16 SAE,plain =+« « - - - St e e e s s b et e e 1
BOLT -~ 3,3 16 x3/4"N,C.hexhead = -++s+vereronn., e 2
LOCKWASHER - 3/Br| SAE_ ...... S ee s s e S e e s e .2
DRAWBAR. AND TOW HITCH
- ! ‘L ‘ A - : -
. ]{ - ) )
DRAWBAR - hitch . . .. .o, e e U
BOLT-1/2"x 1" N.C.,hex .."........ e eonn 1
LOCKWASHER ~ 1/ 2" ¢ oii e ci ettt et e e e enianann, . 2
BOLT - 1/2" % 2-1/4" N.Coy heX w v v vte v e v e e e eeeeas v 1 T
NUT - 1/2" N.C.,hex. .o vveweeennn... e e e e 1 oo
' '-;' .
\ -
o -
. 4
. -0 ) - B
.a * _
. L Lol
- ) .
. . o i
J‘ ) -
- - 2 -
' . L " December 1972 )
. L]




44

11195

- . s NUMERICAL INDEX - - NUMERICAL INDEX ' o
PART PAGE REF. PART PAGE  REF. PART . PAGE REF.  PART PAGE REF. PART PAGE. REF. PART PAGE  REF.
" NO. NO.  NO. NO. NO. ° NO. NO. NO. NoO. NO. NO. NO. NO.. NO.  NO. NO. NO. No.
35012 . 31 3 A 72073 15 11 C 10356 © a.- 43 ° 6 C - 10588 ; 21 42 C 11196 13 46 KO 231052 13 49
400345 9 20 A 72073 . 17 - C - 10360 41 12 C 10589 21 46 C 11197 , 33 47 KO 231281 19 24
, 40035 <11 28 A 72074 17 20 C 10361 41 13 C 10590 21 44 C 11200 33 54 KO 231355 13 64
A 10326 13 55 A 72075 17 31 C 10384 25 g € 10591 21 47 c 11201 33 41 KO 232535 21 55
A 11373 19 .3 A 72076 17 16 C 10370 43 g C 10592 21 48 C 11202 a3 56 KO 232770 7 28
A 11275 19 . 21 A 72077 17 15 c 103711 . 41 - g C 10596 41 11 C 11203 33 57 KO 235003 8 11
A 11276 19 20 A 72078 i7 24 C. 10372 5 2 C 10857 15, . 6 C 11204 33 58 KO 235004 9 . 1
A 11538 1 24 A 72079 17 23 C 10380 39 £ C 10878 15 8. C 11205 - 33 61 © KO 235007-5 - 17
A 12652 33 59 A 72080 17 27 C - 10389 37 8 C 10718 .37 1 'C 11206 © 33 60 KO 235007-S 11 10
. A 20346 ' 19 4 A 72081 17 25 Cs 10393 39 7 C 10741 35 25 C 11207 "33 62 KO 235008. 7 15
‘g A 21481 19 30 A 72082 17 26 C ‘10394 39 g C 10750 35 - 13 C 11208 33 72 KO 235010 o1 19
A 24526 . 41 4 A 72083 17 29 Cc 10397 19 2 «C 1073 35! 4 C 11209 33 64 KQ 235011 7 18
A 24572 19 -19° A 72084 17 28 C 10408 41 10 C 10774 35 2 C 11210 33 65 KO 235025 11 16
LA 25423 23 - 9 A 72085 11 17 C 10409 37 1 C 10775 35, 3 C o -1r21k 33 66 KO 235025 11 52
A 25441 23 31 “A 72087 17 32 C 10414 * a1 3. C. 10776 - 35 7 ¢ 11242 33 67 , KO 235026 11,17
A 25447 . 23 20 A 72088 17 36 C 10421 39 - C. 10792 35 18 C 11213 33 68 KO 235047 7 -9
A 25461 23 - 4 A - 72089 17 3 | ¢ 10423 35 .12 C . 10794 35 9 Cc 11214 33 69 KO 235048 7. 6
A 27251 19 29 A 72090 17 35 C 10424 "9  -15 C° 10822 33 74 'C . 11215 33 70 . KO 235048 1< 51
A 27287 31 26 A 72001 17 19 C 10425 - 87 ¢ C 10836 19 33 C 11216 33 71 KO 235052 13 -7
A 27999 33 55 A 72092 17 40 C 10427 13 33 C° 10880 29 1 c 11218 33 48 - KO 235053 - - 27
A 30064 27 20 A 72094 17 39 " Cc 10433 39 3 - C 10883 29 5 C 11219 31 2 KO 235054 13- -14°
A 40736 23 21 A 72095 11 44 C . 10446 a7 25 C . 10938 , 39 ° 30 c 11220 - 31 4 KO 235062 1 31
A 40736 23 =22 “Al 72096 17 43 C 10449 43 1 C 10934 39 31 C _.1222 31 38 | KO 235084 130 .. 52
A 70056 25 - (A 72097 17 38 C 10461 - 19 . - C %0936 -39 - 32 [ —C- 11223~ 33 — 73— “K©-235085 - - - ——13-—" 51
A 70058 25 5 [<A 72008 17 33 C 10463 .- 313 2 .C H0985 21 39 C 11224 33 5 KO 235086 13 . 50
A 70090 5 5 A 72099 17 34 C 10489~ "~ 21% 41 © 11027 41 26 C 11249 19 3 -KO 235117 7" 8
A 70099 15 16, | 4 72100 11 . 51 c 10470 21 3s = C 11161 31 1 C 11259 31 9 KO, 235118 - T
ﬂ A 70100 15 3z [ A 72100 15 10 .C 10471 21 g - C 11162 31 5 C . 11284 35 24 KO 2356125-3 RS S
A . 70103 i5 22 % A 72101 177 ¢ 30 C 10472 19 g <C -11163 31 6. |.-C 11359 15 7. KO 235125-8 - 13 62
A 70144 -, 21 24 A 72102 17 22 C 10473 21 37 C 11164 31 7 | C© 11529 15 . 2 |7 KO-.235175 11 2
A 70183 27 22- A 72103 17 46 C 10474 19 "1 C 11185 - 31 8 C  11533. 41 . '20 KO 235196 - 19 .16
A 70202 19 .15 A 72104 - 23 2 C 10479 15 1 C 11166 3 9 C 11534 41 14 KO 235197 19 9
A - 70205 13 ° 16 A 72108 11 56 C 10482 43 7 C- 11187 31 . 11 .C 11545 15 15 KO 235203, 19 14
" A 70221 21 "34 A 72108 15 18 C 10483 15 17 C 11168 31 12 C' 11582 ‘41. 27 KO 235207 13 = 6
"A 70234 39 34 B 51975 17 8 C  .10483 . 41 18 € 11169 31 13 C 11635 39 5 _KO0.235277 13 .56
A 70392 25 . 3 B 51977 17 4 c 10485 - 43 g C 11170 T3 14 .C 11636 39 .~ 1 KO 285278 - k3. 57
A 70398 27 30 B 51978 17 2 C 10488 31 - °C  111m 31 15 C 11637 39 "2 KO 235287. . -9 -2
AT 70418 35 19 B 51979 17 "3 C 10487 29 3 ¢ o11172 31 19 C 11647 39 . 33 .| KO 235288 9 16
A 70479 27 26 B. 51980 - 17 1 C 10487 33 © 7 C 11173 31 20 C 11672 .39 28 KO 235289 .9 16
A 72010 25 23-. B 53256 15 21 C 10489 39 - Crro11194 31 21 C- "11673 39 7~ 29 KO 235290 ;9 ., 16
A -72011- 25 13 |. B 53256 17 - C 10490 39 e 175 - 31 22 C 120M 5 1 KO 285353 .20
A 72002 0 25 14 B 59393 “11 48 C 10492 13 11176 - 31 23 C 12102 27 . 3 KO 235353 11« 53
A 72013 © 25, 20 ‘B 59393 17 5 C 10500 29 c 111 31 - 25 C 13413 23 3¢ - | KO 235368 13 3
A 72014 25 17 € ' 10209 27 10 C . 10501 .27 15 C 11178 31 16 C 14024 - 41 1 KO 235417 11 - 45
A 72015 25 19 C 10235 27 13 C 10502 29 .16 C 11179 31 27 |° D 32477 23 25 KO 235476 13 ° 58
A 772017 25 22 C 10240 27 1 C  10503° 290 17 € 11180 31, . 28 |° F 19645 25 12 KO 235494, 13 4l
- A 72018 ‘25 25 C 10241 27 12- | C | 10504 29 19 . C L1181, 31 29 F 53650 33 50 KO 235495 13.; .45
A 72020 25 26 C .10247 27 4 c ' 10505 29 20 C 11182 31 30 'K 200380 11 41 KO 235526 T8 13
A 72021 25 24 C -10263 27 . 23 {*.C 10506 . 29 21 C 11183 31 31 .. KO 200443 17 21 KO 235572 9 8
A - 72022 25 21 C -~ 10283 41 22, C 10507 - - 29 22 C 11184 31 . 32 [/ KO 220297° 121 52 KO 235573 9 .17
A . 72038 23 . 7 C 10307 35 21 -'| € 10518 35 °~ 14 C 11185 31~ 33 KO 220174  , 11 49 .| KO 235803 13 30
. A 32039 © 23 5, C 10310 ° 35 1 . C _10519 .35 15 C 11186 31 34 KO 220174 21 56 KO 235831 ° - 710
A * 72040 23 6 C 10311 13, 15 C.10825, .. 29 2 C 11187 - 31 35 "KQ 220475 21 60 | KO 235656 - .- 4
A 72041 23 23 C 10311 29 11, C -1053¢ v 27 31 C 11188 31- .36 KO 220476 21 61 .- KO 235680 13 .- 381
A 72042 23 10 C 10314 = 27 21 C 10549 19 5 C 11189 31 37 KO 230011 ¢ 20 KO 235757 11. 729
A 72043 ) 23 17 C 10336 43 2 C. 10551 37 5 C 11190 31 39 KO 230170-8 - 7 16 KO 235757 1 s
S ®. AF 72046 ' 23 32 C 10338 43 3 C 10552 27 29 ~ C 11191 31" -40 KO 230170-8 11 K:) KO 235810 11~ 3
A 72047 23 33 C 10342 43 4 4 ¢ 105m1 35 10 C. 11192 33 43, KO 230265-S 7 28 .| KO 235810 m 355
A 72048 23 11 ~ | C 10343 43 1 C 10585 21 49 C 11193 ‘33 43 KO 230722 19 .23 KO 235818 11 35
A 72049 23 18 C . 10347 43 5 C 10586 21 45 + C 11194 33 44 KO 231032 7 5 - KO 235826 T 14
A& 72050 23 29 L 110349 41 2- C 10587 — 21 43 C 33 45 - KO 231032 11 50 - "KO 235826 T 14




(15106

1

, " ,f’ AT - A7
AR oAGE NUMERICAL INDEX _ ; ‘ : . -
. REF. PART p . ‘ . TIR -
NO. NO. No. N, NooT R . PART PAGE REF. | , NUMERICAL INDEX
: : PART PAGE REF. PART PAGE  REF. PART PAGE REF.
KO 235900 138 39 R 16147 23 12 13- 2 13 12 NO- NO. No. NO. NO.:- NoO. NO. NO.  No.
KO 235950 11 23 R 16148 23 - 18 113- 3 41 21 ] - ‘
KO. 235951 13 11 R. 16170 23 30 113- 8 11 19 187-1014 37 10 ;
KO 235954 11 38 R 21491 33 63 113- 6 13 3 187-1102 . 19 22 .
KO 235955 13 4 W 5063-S g- 21 113- 101 . 19 31 192-7 8 23 14
KO 240013 1 21 W 5063-8 11 41 113- 103 15 13 192-) 17 23 15
KO 240282 15 19 + 113- 113 19 1p 192~ 18 5 .8
KO 270889 11 3 " | 113- 205 27 5 192~/ 18 13 54.
KO 271077 11 1 13- 440 31 17 113~ 205 29 g2y 1924 18 2. 54 R
KO 275066 7 26 13- 612 '35 30 113- 206 11 14, 1924 18 23 28
KO 275067 7 26. 13- 612 37 11 113- 207 1 33 1924 19~ 11 18 .
KO 275143 7 4 13- 618 37 3 113- 208 1 40 192+ 19 13 2 F,
KO 275144 For 7 11 |- 13- 640 - 20 13 113- 221 19 18 ~ 192 19 13 9
KO 275220 . q 3 1321 640 " 35 26- 113- 250 37 9 192- 19 13 13.
KO 275303 21 63 13- 644 25 9 115- 103 39 18 . 192- 19 13 a6 |
KO 275341 5 10 13- 820 kY] 3 115- 104 39 19 192- 19 .19 25
KO 275341 11 58 15- 420 13 42 115- 204 11 25 192- 19 35 17
KO 275341 15 . 14 15- 512 29 7 126- 16 35 22 192- 19 39 10 '
KO 275690 - , 13 48 15- 514 41. 23 126- 16 37 7  192- 20 15 12 .
KOA 536 5 3 15- 612 43 12 126- 22 29 18 192- 20 - .19 11
. KOA 231533 21 51 15- 816 43 2 126- 24 35 16 192- 20 19 32
KOA 235095 19 27, 15- 836 43 4 126- 28 27 33 _ 192- 20 39 17 -
KOA 235100 5 1 25- 104 7 1 126- 111 23 24 182- 21 11 15 ‘
KOA 235139 - 9 10 25- 104 13 44 129- 37 13 53 192- 21 11 24 .
KOA 235139-10 9 18 25- 104 41 - 19 129- 101 35 g 192- 21 11 32 -
KOA 235256 = ° 13 59 25- 105 29 9 129- 101 35 20 192- 21 11 39
KOA 235327 7. 922 25- 105 41 24 129- 101 39 11 182- 21 - 19 17 - ’
KOA 235569 9 15 25- 106 ° 35 - .29 129- 102 19 10 192- 21 27 16 '
KOA 235571 .9 15 25- 108 . 43 5 129- 102 39 16 192- 21 29 23
KOA 235611 9 6 25- 118 21T ~1, 129- 409 5 2 192- 26 23 35- .
KOA 235616 9 15 25- 224 15 5 129~ 409 21 .. 40 193- 5 21 59
KOA 235646 7 25 25- 1510 25 . 4. 129- 410 43 10 &~ 193- -8 41 17
KOA 235711 9 22 25- 1510 25 16 129- 419 19 7 +193- 9 41 7 4 -
KOA 235737 Lo 11 8 41- %8 11 - -13 129- 501 25 g 183- .70 13 36 . )
KOA 235743 ~ 13, 6l 61- 510 5 "4 131- 138 41 5 195~ 17. 29 10 ;
KOA 235747 11- 8 83- 46 35 23 131- 176 39. 20 195-, 45 27 9
KOA 236303 11 7 83~ 56. . 20 26 ~131- 351 39 4 195- 45 27 32 . .
KOX 22-35 g 12 83- 412 - 33 49 131- 354 37 4 195- 45 43 11
KOX 25-55 13 63 83- 514 33 5 132- 24 29 4 195~ 103 35 6
KOX 25-67 13 47 . 92- 4.7 . 77! 2 132- 24 3 . 5 195~ 512 5 9 *
KOXg 25-71 . 9 25 92~ 4 ¢ 25 7 132- 46 '35 11 195- 515 13 8
KOX P19-16 9 26 92- . 4 31 18 -132- 47 27 -7 195~ 515 13 43
KOX 119-16 11 37 92- 5 5 3 | 132- 73 21 g 195- 520 19 13 .
* KOX 271-30 9 sq- | 92- .5 29 8- 132- 73 .27 28 195- 522 29 25
KOX 271-30 11 34 92~ 5 - 33 53 138~ 2007 43 - g 195- 545 M1 36
KOX 271-30 11 46 ba2- 5\ 4 25 141- 2 29 6 205~ 27 11 .7 30 -
KOX 293- 4 11 ..12 82- .- 8 25 10 141- 6 " 27 6 -211- , 3 17 18 -
KOX 293« 4 - 13 80 92- 6 29 12 169- 77 17 42 211- 5 31 10 - L -4 g
KOX 366- 1 9 23 | 92 6 "3 .28 | 1713- 207 41 18 211- 9 25 28 :
‘KOX 379- 6 9 " 19 92- 6 35 3% 173- 210 . 21 53 214- 103 15 9 . — y
KOX 379- § 11. o - 92- 6 37 5 173- 215 . 15 4 217- 200 15 20 ». 3 .
KOX 379- 6 11 a7 92- 6 - .37 12 173- 224 21 58 218- 1 27 et . i -’
KOX 389- 1 21 B2 92- 6 43° 13 173~ 237 _.23 27 219- 8 27 14 = ) -
L | 15282 25 1 92- 8 ° 27 2 [* 175- 400 39 9 "219- 14 25 18 ‘
M \ 20007 19 28 .| 92- 8 35 12 175- - 436 13 10. 221- 2 11 26
M 20164 ‘21 50 92- 8. 43 3 177- 131 5 - 7, 221- 672- 33 52
‘R 15077 23 19 - 95- 6 35 . 27 «177- 131 13 3 - -
R 15079 _23, 13 95- 6 .35 32 182- 509 41 6
R 15087 23 3 :f 95- 6 37 4 187- 131 ] 21 35 _ s e Bttt et et et e e 3 s B Rt 1 s 1
C R EBOG G s~ it gy eg el LBl BT e e GG Qe o LR TGO T g g T T s |
" R 15105 23 38 113- 1 19 26 187- 1008 ,- 13 . 29 -
R 23 - Lo ® 2 :



